AguaClara Program Challenges
Fall 2017

This fall we have a major effort to go full open source by switching to Python for the majority of our
coding including the Aguaclara Infrastructure Design Engine. Marketing, knowledge management, and
finance are increasingly important as the program grows and becomes truly multidisciplinary and
multinational. AguaClara projects are expanding in 3 countries (Honduras, India, Nicaragua), we are
expanding the range of flow rates that our plants can treat, and we continue to develop improved
understandings and designs of the treatment processes.

AguaClara is developing new insights into the core process of flocculation and those new insights lead
to a whole new set of research questions. No one has ever optimized the design of a surface water
[...]
the NOM coats so many coagulant nanoparticles that there isn’t enough space on the clay for all of
those nanoparticles to attach in a single layer.

Big questions to answer

Under what conditions is the floc model able to reasonably predict performance of Humic Acid
(HA) and turbidity?

Does the switch to higher G in the flocculator (compared with Yingda Du’s research) result in
significantly better performance for the removal of HA

17



e How will we measure humic acid removal efficiency? One possibility is the HF Scientific LED
Online UV Analyzer.

Tasks and goals

Use the same base design for the experimental apparatus as the Contact Chamber team.
Hold the HA concentration constant at 15 mg/L

Vary coagulant dose (0.5 to 3 mg/L as Al) and raw water turbidity (0 to 500 NTU) to see how
well the flocculation model describes performance. Use coagulant dosages that are high
enough to cause poor performance.

e We need to determine whether it is best to include the floc blanket in this research or if we
should exclude the floc blanket to more closely replicate Yingda Du’s research.

e Test the ability to remove humic acid for water that contains no clay particles using a single
injection of coagulant. Use Yingda Du’s thesis and the flocculation model (floc_model.py) to
estimate the ratio of coagulant to HA that achieves complete coverage of the coagulant
nanoparticles by the HA (it should be approximately 1 mg/L Al per 15 mg/L HA). Use coagulant
dosages starting at this value and increasing by 0.25 mg/L as Al. Use 15 mg/L HA.

e Sketch clay, coagulant nanoparticles, and humic acid (HA) macromolecules for the case where
there are so many HA macromolecules that HA coated coagulant nanoparticles can’t all attach
to clay particles. Explore the possibility that an initial dose of coagulant provides just enough
surface area so that all HA attaches to and completely covers the coagulant nanoparticles.
Then in a second step add more coagulant nanoparticles that can attach to multiple HA coated
coagulant nanoparticles. Develop a model for how much additional coagulant would have to be
added to create flocs of HA coated coagulant nanoparticles.

e Observe performance of sedimentation tank and floc blanket under the extreme condition of no
clay.

Two Stage Coagulant Addition 1

Skills: fabrication, ProCoDA, experimental design

Introduction

Water treatment plants that are treating waters with high concentrations of natural organic matter
(NOM) and low turbidity can easily approach a situation where the NOM coats so many coagulant
nanoparticles that there isn’t enough space on the clay for all of those nanoparticles to attach in a
single layer.

Big questions to answer

e Does 2 stage addition of PACI aid in the efficient removal of Humic Acid (HA)? If two stage
coagulant addition is helpful this would be a relatively easy design change for water treatment
plants. Our geometric flocculation model can help provide insight into why this might be helpful

18


https://github.com/AguaClara/AguaClara_design/
http://www.sciencedirect.com/science/article/pii/S0043135411003101
http://www.hfscientific.com/products/accuview_led_online_uv_analyzer
http://www.hfscientific.com/products/accuview_led_online_uv_analyzer

and how to optimize the two dosages.

Tasks and goals

Use the same base design for the experimental apparatus as the Contact Chamber team.

Test the idea of adding a second dose of coagulant after the first contact chamber and before a
2nd contact chamber. Assess which method is better, single stage or double stage coagulant
addition.

Fabrication and Physics teams

Ram Pump 1

Skills: Fabrication, fluids, physics

Introduction

The ram pump has already proven to be a very useful addition to AguaClara plants because it can
pump treated water to the top of the plant for use in mixing chemical stocks as well as for use in the
bathrooms. The ram pump design is far from optimal and it seems likely that the spring design that we
have been using is not appropriate.

Big questions to answer

e How can we modify the ram pump design so that the main valve remains closed until water
stops flowing into the high pressure line?

e How can we create a design that allows the main valve to open far to reduce head loss across
the main valve?

e How do you methodically tune the new inline ram pump?

Tasks and goals

e Sketch the forces acting on the valve at moment after it closes, right before it opens, right after
it opens, and right before it closes. Develop an understanding of what is required for the valve
to cycle automatically.

e Develop a method to take high speed video of the valve cycle with sufficient resolution to
measure the time that the valve is closed.

e [Estimate the time that the ram pump waste valve should remain closed per pump cycle
assuming that the valve closes when the flow is equal to 75% of the maximum flow rate.

e Estimate the static force of the water column acting on the waste valve at the end of the pump
cycle and hence the force that the spring must provide to open the valve.

19


https://confluence.cornell.edu/display/AGUACLARA/Ram+Pump

e Design a spring system that would provide the force to open the valve and provide a very small
amount of force to keep the valve opened approximately 1 cm (if this is possible).

e Develop a methodical approach to tune the ram pump and see if you can get it working with 1
m of head.
Document this tuning method and send it to Honduras for their use
Take the necessary components of this new design to Honduras for demonstration in January.
Assess whether it would be worth creating a design that only requires one large check valve. If
so, develop an alternate method to stabilize the valve shaft.
Create a detailed 3-D AutoCAD drawing
Write a research paper detailing the design, tuning, and performance of the new ram pump

Sensor Development 1

Skills: electronics, fluids, fabrication, ProCoDA, electrical engineering, computer science

Big questions to answer

e Can we create additional sensors that will help us learn more about water and wastewater
treatment?

e Can an Android phone provide power for a USB sensor (for the LED) and either measure the
returned voltage OR power an external Analog to Digital Converter and then communicate with
the sensor over the USB cable?

Tasks and goals

e Fluidized bed solids detector (for 1” PVC reactors)
o Test photosensor with any of the floc blanket reactors
o Exploring the possibility of using 3-D printing to build the sensor system that wraps
around 1” PVC pipe
o Manufacturer several of the sensors to be installed on laboratory floc blanket reactors
e Submersible solids detector for floc blankets (for AguaClara plants)
o Develop a probe that can measure floc blanket concentration by being submerged in
the floc blanket.
o Design a microprocessor based system or an Android phone to display the resulting
solids concentration
o Test the ability of this probe to both measure floc blanket concentration and to detect
the location of the sludge water interface in the floc hopper. Use the 1 L/s plant to test
the probe.
o Take a working prototype to Honduras in January

Flow control for modular EStaRS 1

Skills: fluids, fabrication

20



Big questions to answer

e Can a simple, modular flow control system be added to the EStaRS entrance tank to enable
equal division of the the flow during filtration and to allow the filter that is being backwashed to
receive the design flow rate?

Tasks and goals

e Design a weir system that can be incorporated into an EStaRS entrance tank. Use the weir
system that is used for the OStaRS filter as a conceptual guide.

e Develop a fabrication method for the weir system that makes it easy for the operator to switch
to backwash mode.

e Coordinate with the APP workshop to make sure you are using any best practices that they
have developed
Share the resulting design with the APP workshop and document the design
A 2nd related task would be to develop a method to divide the flow between 1 L/s plants with
the flow being split after the contact chamber.

Tasks for Honduras trip 2018

e Measure batch flux curve for floc blanket solids (This was attempted done on 2017 Honduras
trip). Use this to design the floc hopper
o (ceeserver.cee.cornell.edu/jjb2/cee6560/3-Sedimentation.ppt)
o http://www.joelbchristian.com/thickener/thickener.html
e Do plant operators observe floc failure at high coagulant dosages? Ask this at all plants (failed
to do this on 2017 trip).
o Purchase pH probe to take along on trip to measure pH
o Consider doing a titration with the PACI to get coagulant dose at pH 6.5 (pH at which
flocculation begins to fail) (done on 2017 trip)
e Prepare for measuring water quality in the field

Tasks without a home yet

e Develop design constraints for floc hoppers
o (ceeserver.cee.cornell.edu/jjb2/cee6560/3-Sedimentation.ppt)
o http://www.joelbchristian.com/thickener/thickener.html
o Determine what data must be collected in January 2018

21


http://www.joelbchristian.com/thickener/thickener.html
http://www.joelbchristian.com/thickener/thickener.html

e Measure adsorption isotherms for fluoride

Prove that floc blanket in the plate settlers causes a decrease in performance. Determine if it is due to
high velocity water (a jet) that causes turbulence and hence vertical mixing.

We need a method to predict the required coagulant dose. Presumably we need a measure of DOM
and turbidity. The challenge is how to measure DOM in the raw water. Might there be a creative
solution? Or is the best option to use the floc size app after flocculation?

Aeration | (pending project)

Skills: fabrication, ProCoDA, experimental design

Source water often comes supersaturated with dissolved gasses. This supersaturation can be caused
by high pressure transmission lines that carry a mix of air and water as they cross valleys on their way
to the plant.

Aeration is an inefficient process in part because air and water have such different densities and thus it
is difficult to keep them in contact with each other for very long.

Big questions to answer

e Could we add an aeration step to reduce dissolved gas supersaturation? This would decrease
the rising floc problem that causes poor performance in the sedimentation tanks. It could also
be used to strip methane for anaerobic digester effluent. It would also be beneficial for removal
of arsenic and iron in groundwater treatment systems

Tasks and goals

e Contact chamber modeled after a floc blanket

o Invent a downflow fluidized air bubble reactor system. (calculate rise velocities of
bubbles and set downflow velocity to prevent bubbles from rising. Use venturi at inlet of
reactor to pull air into the stream of water.

o The downflow system will need a method to inject a small amount of air (likely a venturi)
with the incoming water. The injection of air bubbles with LFOM’s at AguaClara water
treatment plants provides an additional proof of concept that air bubbles can be
entrained and carried downward.

o The downflow velocity should be high enough to prevent bubbles from escaping upward
to create a fluidized bed of bubbles

o Big question is whether the fluidized bed of flocs will be stable given that bubbles can
collide and combine

22



23









